
Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

 

 

 

A DISSERTATION REPORT  

on 
 

  ñComparison of Pulsator vs Conventional Clariflocculator for turbidity removalò 
 

By 

 

Megha Gupta 

M.tech.(Environment) 

2014PCE5140 
 
 
 

Supervisor 

Dr. A.B. Gupta 

Professor 

Department of Civil Engineering 

 

 
 

Submitted for the partial fulfillment of degree of 

MA STER OF TECHNOLOGY 

In  

ENVIRONMENTAL  ENGINEERI NG 
 
 
 

DEPARTMENT OF CIVIL  ENGINEERING 

MALAVIYA  NATIONAL  INSTITUTE OF TECHNOLOGY, JAI PUR 

June 2016 

 

DEPARTMENT OF CIVIL ENGINEERING MA LAVIYA NATIONAL INSTITUTE OF 

TECHNOLOGY  JAIPUR 

JAIPUR, RAJASTHAN-302017 
[...]
       2.2.1 Aluminum and Iron based coagulants 20 

       2.2.2 Natural coagulants 21 

 2.3 Pulsator clarifier 22 

3. MATERIALS AND METHODS  25 

 3.1 The Experimental Set Up 25 

        3.1.1 Location and Timing 25 

        3.1.2 Construction and Fabrication of Pulsator model  25 

        3.1.3 Construction and Fabrication of Conventional clariflocculator 29 

 3.2 Model Operation 30 

       3.2.1 Coagulant and Turbidity 30 

       3.2.2 Selection of inlet turbidity and coagulant dosage 31 

       3.2.3 Preparation of synthetic turbid water 32 

       3.2.4 Selection of operating flow 32 

       3.2.5 Dosing of chemicals 33 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

2 
 

       3.2.6 Sludge Blanket formation 33 

       3.2.7 Algae Growth in the Pulsator pilot plant 34 

 3.3 Data collection 35 

       3.3.1 Laboratory Analysis 35 

                3.3.1.1 pH 35 

                3.3.1.2 Alkalinity  36 

                3.3.1.3 Turbidity 37 

                3.3.1.4 Jar Test 39 

       3.3.2 Field Visits 41 

       3.3.3 Weekly reports from Surajpura water treatment plant 42 

       3.3.4 Data analysis 42 

 3.4 Instruments used 43 

4. RESULTS AND DISCUSSION 44 

 4.1 Analysis of Surajpura water treatment plant in terms of turbidity removal 44 

 4.2 Results of Jar Test on Bisalpur raw water 46 

 4.3 Pulsator model Results 49 

       4.3.1 Turbidity Removal  49 

       4.3.2 Effect on Turbidity due to Algae growth in Pulsator Model 52 

       4.3.3 Model cleaning by Chlorine for algae removal 53 

 4.4 Comparison between Surajpura WTP and Pulsator Pilot Scale Model 54 

       4.4.1 Comparison at inlet turbidity = 2NTU and PAC Dosage = 25 ppm 54 

       4.4.2 Comparison at inlet turbidity = 3NTU and PAC DOSAGE = 25 ppm 55 

 4.5 Conventional clariflocculator model Results 57 

 4.6 Comparison between Pulsator Pilot Scale Model and conventional 

      Clariflocculator 

60 

5. CONCLUSIONS AND RECOMMENDATIONS  63 

6. FUTURE RESEARCH   65 

7. REFERENCES 

Appendix ïA 

 

 

66 

 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

3 
 

   

 

LIST OF TABLES  

 

Table 3.1: Physical and chemical properties of Arya PAC   31 

Table 3.2: Inlet Turbidity and coagulant dosage 32 

Table 3.3: Turbidity: NTU and equivalent mg/l of Bentonite 32 

Table 3.4: Operating flows of pulsator and clariflocculator  33 

Table 3.5: Feed rates for bentonite and PAC under operating flow  33 

Table 3.6: Coagulant dosages for Jar test 41 

Table 3.7: Instrument Description  43 

Table 4.1: Water quality parameters for treatment plant  44 

Table 4.2: Jar test results  47 

Table 4.3: Turbidity removal in Pulsator  49 

Table 4.4: Comparison at a raw turbidity of 2 NTU and PAC dose of 25 ppm  54 

Table 4.5: Comparison at a raw turbidity of 3 NTU and PAC dose of 25 ppm  56 

Table 4.6: Turbidity removal in conventional clariflocculator  57 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

4 
 

 

LIST OF GRAPHS 

   

Graph 4.1: Turbidity variation for monsoon and post monsoon season  45 

Graph 4.2: Turbidity variation for winter season  46 

Graph 4.3: Residual turbidity with varying PAC dosage  47 

Graph 4.4: Variation of pH with PAC dosage  48 

Graph 4.5: Variation of alkalinity with PAC dosage  49 

Graph 4.6: Turbidity removal in pulsator  50 

Graph 4.7: Percentage removal efficiency of pulsator  51 

Graph 4.8: Effect on turbidity due to algae growth  52 

Graph 4.9: Model cleaning by chlorine - Day 1 53 

Graph 4.10: Model cleaning by chlorine - Day 2  53 

Graph 4.11: Comparison at a raw turbidity of 2 NTU and PAC dose of 25 ppm  54 

Graph 4.12: Percentage removal at a raw turbidity of 2 NTU & PAC dose of 25 ppm 55 

Graph 4.13: Comparison at a raw turbidity of 3 NTU and PAC dose of 25 ppm  56 

Graph 4.14: Percentage removal at a raw turbidity of 3 NTU & PAC dose of 25 ppm 57 

Graph 4.15: Turbidity removal by clariflocculator  58 

Graph 4.16: Overall turbidity removal after filtration  59 

Graph 4.17: Comparison between clariflocculator and pulsator for residual turbidity 

post clarification  

60 

Graph 4.18: Comparison between clariflocculator and pulsator for residual turbidity 

post filtration ï 20 µm filter  

61 

Graph 4.19: Comparison between clariflocculator and pulsator for residual turbidity 

post filtration ï 11 µm filter  

61 

 

 
  



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

5 
 

 

LIST OF FIGURES 

   

Figure 2.1: A negative colloidal particle with its electrostatic field  14 

Figure 2.2: Alum dose versus water turbidity for coagulation/flocculation  17 

Figure 2.3: Schematic representation of bridging model for destabilization of 

colloids by polymers  

 

18 

Figure 2.4: Cutview of pulsator clarifier  23 

Figure 3.1: Schematic Diagram of pulsator model 26 

Figure 3.2: Construction of pulsator column and stand at MNIT, Jaipur  27 

Figure 3.3: Photograph of the pilot plant of pulsator at MNIT, Jaipur  28 

Figure 3.4: Schematic Diagram of conventional clariflocculator  29 

Figure 3.5: Photograph of conventional clariflocculator at MNIT, Jaipur  30 

Figure 3.6: Photograph of blanket formation in Pulsator pilot plant  34 

Figure 3.7: Algal growth in the pulsator pilot plant  35 

Figure 3.8: A) Digital pH meter B) Weighing Balance  36 

Figure 3.9: Digital Nephelometer at PHE Lab, MNIT, Jaipur and its principle  38 

Figure 3.10: Jar Test apparatus at PHE lab, MNIT Jaipur  41 

Figure 3.11: Sampling points at Surajpura water treatment plant  42 

 

 

 

  



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

6 
 

 

ABSTRACT 

 

Safe and potable water is essential for the promotion of health and well-being of society. 

Sustained supply of treated surface water which meets the drinking water standards is therefore 

of paramount significance. Water treatment plants based on conventional technology have long 

been found to be uneconomical concerning usage of power, the requirement for area and dosage 

of chemicals, to mention a few important markers. Besides, technologies in water treatment 

involving integral mechanical components rake up operational and maintenance issues. 

Proprietary technologies for flocculation have had an impact since the advent of solids contact 

units, among which Infilco Degr®montôs Superpulsator® has had its share of success. However, 

Superpulsators®, like most of the proprietary technologies, are designed and sized by 

manufacturerôs recommendations and rationales that explain their behavior are deficient. 

Therefore, a pilot plant based on Superpulsator® technology was designed for a capacity of 8173 

liters per day and fabricated at the Malviya National Institute of Technology Jaipur campus. For 

this, the state-of-the-art water treatment plant of PHED at Surajpura of 1020 MLD capacity 

constructed by Degrémont Limited (and currently operated by Larsen and Toubro Ltd.) was 

surveyed and studied for sizing the pilot plant in order to depict the functioning as closely as 

possible. The column is made of PerspexÊ rings, and the pilot plant offers a host of other 

features and flexibility to ensure unparalleled insight into the functioning of Superpulsator® and 

support detailed research. 

The raw water turbidity received at Surajpura WTP is reported to be consistently ranging 

between 2.5-3.5 NTU which is very low, while pH ranges from 7 to 8.The analysis of 35 week 

plant data along with the experimental data of the pulsator clarifier model resulted into the 

recommendations that there exists a strong opportunity to reduce the chemical dosage, i.e. the 

PAC dosage may be reduced to the range of 5 -10 ppm in steps from the presently administered 

dosage of 25 ï 40 ppm when the raw water turbidity levels are below 10 NTU. Also, the detailed 

analysis indicated superior performance of pulsator clarifier over conventional clariflocculator 

for turbidity removal when raw water turbidity varied from 2 to 30 NTU.  



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

7 
 

 

1. INTRODUCTION  

All waters, especially surface waters, have both suspended and dissolved particles. These 

impurities mostly arise from the dissolution of minerals,  land erosion, decay of vegetation and 

several domestic and industrial waste discharges. They may consist of organic or inorganic 

matter as well as may include several biological organisms, like algae, bacteria and viruses. 

These constituents deteriorate water quality and appearance as well as can carry pathogenic 

organisms, causing diseases. Thus, they need to be removed by suitable methods to make the 

water suitable for drinking and various domestic and industrial purposes. 

The processes of coagulation and flocculation in water treatment are used to separate the 

dissolved and suspended particles from the water.These processes constitute the backbone 

processes in most water and advanced wastewater treatment plants. Their objective is to enhance 

the separation of particulate species in downstream processes such as sedimentation and 

filtration. Proper application of coagulation and flocculation depends upon several factors like 

source of suspended particles, their charge, particle size, shape, and density. Suspended solids in 

water possess a negative charge. Since these particles have the same type of surface charge, they 

repel each other when they come close together. Hence, suspended solids will not clump together 

to settle out of the water and will remain in suspension, unless proper coagulation and 

flocculation is employed. (Prakash et.al, 2014) 

Coagulation is the process of destabilization by charge neutralization. These neutralized particles 

no longer repel each other and can be brought together. Coagulation is necessary for the removal 

of the colloidal-sized suspended matter.A chemical coagulant, such as aluminum salts, iron salts 

or polymers, is added to source water to facilitate bonding among particulates. Flocculation is the 

process by which the destabilized, or "coagulated," particles are brought together to form a larger 

agglomeration, or "floc. The agglomeration of particles is a function of their rate of collisions. 

The function of flocculation is to optimize the rate of contact between the destabilized particles, 

hence increasing their rate of collision and bringing about the attachment and aggregation of the 

particles into larger and denser floc. Thus, the flocculation process allows the colloidal particles 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

8 
 

to come together and build into larger flocs that are more amenable to separation by settling or 

filtration. (Weber et al., 1970) 

Conventionally, coagulation and flocculation have been carried out in two different tanks,viz. a 

rapid mix tank and a flocculation basin in series, followed by settling under gravity in a clarifier. 

Most water and wastewater treatment plants are based on these designs. The destabilization 

process is achieved by the following four mechanisms of coagulation: double-layer compression; 

adsorption and charge neutralization; entrapment of particles in precipitate; and adsorption and 

bridging between particles. However, if the water is having low turbidity and low alkalinity 

which is normally there when the intake is situated in a large impoundment/lake, the 

conventional systems with their sweep floc mechanism are less effective. (Packham, R. F., 

1962). In such scenarios, the alternative is either to use the bridging mechanism by using Poly 

aluminium chloride as the coagulant (Pernitsky, D. J. and Edzwald, J. K., 2000) or/and improved 

clarification by employing a zone of high solids contact to achieve a better quality effluent. This 

can be accomplished in an up-flow clarifier, which is so called because the flow of water occurs 

in upward direction through the clarifier as the solids settle under gravity to the bottom. 

Summarily solids contact clarifiers can remove materials by utilization of chemical reactions 

because of ideal reacting environment, can enhance sedimentation by improving the physical 

characteristics of the material to be removed and can maximize the use of chemicals and occupy 

a smaller space. 

1.1 Need of the study 

Pulsed sludge blanket technology goes a step further over other solids contact clarifiers by 

maintaining a contracting and expanding sludge blanket which acts as a filter, without 

compromising flow distribution in order to gain efficient and high rate solids contact. The 

pulsing sludge blanket combines flocculation, clarification and sludge collection into one 

compact system. This design results in improved efficiency and superior effluent quality at much 

lower operating costs. Despite the pulsator clarifier is the most widely used in the world in many 

water treatment stations, no theoretical and experimental analysis have been reported yet in the 

lit erature to describe the operation of pulsator clarifier. Few researches have been done and many 

realms havenôt even been touched upon for this promising technology, namely removal of 

fluoride, residual aluminium, turbidity removal, etc. 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

9 
 

The Bisalpur-Jaipur Water Supply Project (BWSP) is a state-of- the-art plant, only one in 

Rajasthan, and among the select few in India, based on the Pulsed sludge blanket technology. It 

has been designed to supply water from the existing Bisalpur Dam headworks up to Balawala on 

the south edge of Jaipur City to reduce the cityôs reliance on its already scarce ground water 

resources, and include complementary provisions for supplying water to other areas. With the 

completion of the phase-II expansion, the project will achieve a total capacity of 1020 MLD 

clear water production. 

The water treatment plant at Surajpura receives low turbidity and low alkalinity water from the 

Bisalpur Dam. The raw water turbidity is reported to be consistently ranging between 2.5-3.5 

NTU, while pH ranges from 7 to 8 but at times the raw water quality at the dam varies and  

problems like colour and odour are observed in treated water. This has led to the increased 

dosage of chemicals in the treatment process. It is a well-known fact that the Chlorine and 

Aluminium compounds are known to have adverse impacts on human health and the 

environment and therefore, any increase in the dosage of these chemicals is undesirable besides 

being expensive and adding to O&M cost. Currently, a 25-40 ppm dosage of 100% Poly 

aluminium chloride is used as coagulant along with pulsator technology at Surajpura WTP. The 

plant incurs a daily cost of INR 0.1 million on the coagulant and INR15, 000 on prechlorination. 

Thus the daily cost of chemicals is significantly high vis-à- vis the raw water quality. and a scope 

exists to reduce these chemical costs for the plant and work out an optimum coagulant dosage for 

the plant at various turbidity levels. In this regard, a detailed experimental analysis of the 

pulsator model can help in decoding pulsator operation as well as compare its performance with 

conventional clariflocculator. 

The present study is carried out by a group of four students of MNIT, Jaipur. The complete study 

work consisting of design, fabrication and experimentation was done as a team and individual 

studies are then taken up by each student for detailed investigation. The work was divided into 

following four thesis titles: 

1) Comparative analysis of turbidity removal in pulsator pilot scale model vs conventional 

clariflocculator by Megha Gupta. 

 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

10 
 

2) Comparative analysis of aluminium removal in pulsator pilot scale model vs conventional 

clariflocculator by Neelam Kothari. 

3) Comparative analysis of the effect on performance of the pulsator pilot plant and conventional 

clariflocculator when polyaluminium chloride and alum are used as coagulants by Shashank 

Srivastava. 

4) Performance Analysis of Surajpura WTP of Bisalpur Jaipur Water Supply Project and Cost 

Optimization Study using a Pulsator Clarifier Pilot Plant by Suparshve Kumar Jain.   

1.2 Objectives of study 

1) Design and fabrication of a pilot scale pulsator model and a lab scale model of conventional 

clariflocculator. 

2) To develop an understanding of model operation and assess the performance of pilot scale 

pulsator model in terms of turbidity removal. 

3) To compare the turbidity removal efficacy of the pilot scale model with that of Superpulsator 

at Surajpura water treatment plant. 

4) To compare the performance of pulsator model with lab scale model of conventional 

clariflocculator for turbidity removal and thus analyzes the new technology. 

 

 

 

 

 

 

 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

11 
 

 

CHAPTER-2  

2. LITERATURE REVIEW  

Turbidity measures the ñcloudinessò of water or more precisely, it measures the extent to which 

light is absorbed  and scattered by suspended sediment, dissolved organic matter, and, to a lesser 

extent, plankton and other microscopic organisms (APHA, 1999). 

Natural and anthropogenic inputs of sediments and dissolved organic matter into the water 

column can result in increased turbidity levels. Algae, whether natural or induced by 

anthropogenic nutrient inputs, also can increase turbidity levels, but to a lesser extent than 

suspended sediments. Major controlling factors of turbidity magnitude, duration, frequency and 

composition include precipitation, stream gradient, geology, natural disturbance and land use, all 

of which can be highly variable. Land use practices and wildfires, particularly preceding large 

storms, can result in massive inputs of turbidity causing sediment to stream channels (May and 

Lee, 2004). Larger, heavier particles tend to settle first, while smaller clay particles remain 

suspended for a longer period of time, contributing to downstream turbidity levels. 

The colloidal material, which exerts turbidity, provides adsorption sites for chemicals and for 

biological organisms. They may cause undesirable tastes and odors and may also be harmful. 

The major effect turbidity has on humans might be simply aesthetic - people don't like the look 

of dirty water.Turbidity also increases real costs to the treatment of surface water supplies used 

for drinking water since it must be virtually eliminated for effective disinfection  to occur. The 

disinfection effeciency with chlorine is reduced due to presence of suspended particles as they 

act as shields for the bacteria and virus. Similarly, suspended solids can shield bacteria 

from ultraviolet (UV) sterilization of water.  In drinking water, the higher the turbidity level, the 

higher the risk that people may develop gastrointestinal diseases. In natural water bodies, 

turbidity may cause a  slight brown or other color to water and thus, may reduce light penetration 

and photosynthetic reaction in stream and lakes. It increases the load on  filters and the filter may 

go out of operation, if excess turbidity exists. 



Comparison of Pulsator and Conventional clariflocculator for turbidity removal 2016  
 

12 
 

Turbidity measurements are used to determine the raw water quality, different chemicals and 

their dosages needed as well as effectiveness of treatment produced. Turbidity is usually 

measured in Jackson turbidity units (JTU) or nephelometric turbidity units (NTU) or, depending 